POTWHEELZ ASSEMBLY INSTRUCTIONS

Part# QTY DESCRIPTION

1 MEDIUM-POTZWHEELZ

2 AXLE SHAFT

4 STEEL WASHER

2 WHEEL AND TIRE

2 COTTER PIN - HAIRPIN

1 ROD, HANDLE SUPPORT

8 - HEXHEAD BOLT, M10 X 30MM
8 LOCKNUT, NYLON INSERT, M10
1 HEX HEAD BOLT, M8 X 50MM
3 HEX HEAD BOLT, M8 X 40MM
2

1

1

4

SCOCX)\IO)U'IAOOI\)-—\

—
-

CASTERS .

8MM X 40MM QUICK RELEASE PIN WITH WIRE LANYARD
HANDLE ASSEMBLY

LOCKNUT, NYLON INSERT, M8

=
AwN

Kg;’:)

o

3
%
i
i
3




